Parts Information:
Body & Chassis/Frame Straightener Kit
with Variable Upright

'Model No: DZRE22

Item | Part No. Description Qty Item | Part No. Description Qty
1 DZRE22-01 Post 1 12 DZRE22-12 External Circlip 2
2 DZRE22-02 Support Bar 1 13 SN16.S Steel Nut M16 Zinc 4
3 DZRE22-03 Push Ram 1 14 FWM16.S Flat Washer M16 Zinc 2
4 DZRE22-04 Main Beam 1 15 HHB1680.S Hex Head Bolt M16 x 80mm 1
5 DZRE22-05 Chain Guide 1 16 DZRE22-16 Tilting Support 1
6 DZRE22-06 Chain Roller 1 17 DZRE22-17 Lock Pin 12x90mmL 1
7 HHB1080.S Hex Head Bolt M10 x 80mm 7 18 HHB1290.S Hex Head Bolt M12 x 90mm 1
8 SN10.S Steel Nut M10 Zinc n 19 HHB1680.S Hex Head Bolt M16 x 80mm 1
9 DZRE22-09 Support 1 20 DZRE22-20 Handwheel 1
10 DZRE22-10 Connect Plate 2 21 DZRE22-21 Handwheel Base Plate 1
n DZRE22-1 Travel Nut 1 22 | SCB616.S Socket Cap Bolt M6 x 16mm 4

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
There may be alternative versions of this product, please contact us should you require this information.

IMPORTANT: No liability is accepted for incorrect use of product. Spare parts must be fitted by a competent person

WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.
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Item | Part No. Description Qty Item | Part No. Description Qty
23 DZRE22-23 Wheel, Fixed 2 40 DZRE22-40 Backing Plate (Flat) 2
24 | SS645.S Hex Head Set Screw M6 X 45 Zinc 2 4 DZRE22-41 Support Rotating Assembly 1
25 SN6.S Steel Nut M6 Zinc 2 42 DZRE22-42 Support Frame (Short) 1
26 DZRE22-26 Pump Support Base 1 43 DZRE22-43 Centre Screw 1
27 | HHB1070.S Hex Head Bolt M10 x 70mm 1 44 | DZRE22-44 6-Claw Pulling Hook 1
28 DZRE22-28 Seat Post 1 45 DZRE22-45 Grab Hook & Nut Connecting Shaft 1
29 DZRE22-29 Connecting Tube 2 46 DZRE22-46 Eye Nut M16 1
30 HHB1070.S Hex Head Bolt M10 x 70mm 2 47 DZRE22-47 D-Shackle 1
31 DZRE22-31 Support Tube 2 48 DZRE22-48 Chain 1
32 DZRE22-32 Angled Back Plate 2 49 DZRE22-49 Pump 1
33 HHB1270.S Hex Head Bolt M12 x 70mm 2 50 DZRE22-50 Pump Hose 1
34 DZRE22-34 Support Pin 12x50mmL 2 51 DZRE22-51 Pump Hose Joint 1
35 DZRE22-35 Telescopic Tube 2 52 DZRE22-52 Rubber Pad 2
36 DZRE22-36 Backing Plate 1 53 | SN12S Steel Nut M12 Zinc 3
37 | DZRE22-37 Positioning Ring 1 54 | DZRE22-54 End Plug (A) 2
38 | SN16.S Steel Nut M16 Zinc 1 55 | DZRE22-55 End Plug (B) 2
39 | DZRE22-39 Plug 1
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